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Folie Adieux:

Dear Colleague,

As | take on the role of President of the Ontario Psychiatric Association, | am
excited by the promise and potential the coming year holds for our
profession. Under the careful guidance of Dr. Richard O’Reilly this past year,
the OPA has continued to build relationships with other organizations and
has been steadily advocating on behalf of psychiatric patients and
psychiatrists on many fronts. Our association is stronger than ever, and |
would like to thank Dr. O'Reilly for his principled and effective leadership
over the past year. | am also thrilled that Dr. Paul Mulzer is now President-
Elect of the OPA and will be assuming the role of President after my term
ends in 2009. Our association and patients are certain to benefit from his
talented advocacy and skills.

There are many foreseeable changes on the medical and mental health care
horizon, from regionalization and LHINs, to the work of the Mental Health
Commission, and others, and the OPA is well poised to play a leading role in
shaping those changes for the benefit of our members and our patients. Still,
while | look forward to the promise and potential of this coming and future
years, | am also keenly aware of the risk of these promises remaining
unfulfilled and potential unrealized. We have all seen examples of this over
the years, of psychiatric issues remaining marginalized despite opportunities
for positive change. Reflecting on the reasons for such continued
marginalization has led to my presidential theme for the coming year, “Folie
Adieux: Moving Beyond Stigmatization of Psychiatry.”

Why a theme that looks at stigma? We've been talking about destigmatizing
mental illness for years, if not decades, surely we don’t need to keep beating
the same drum? Certainly we have seen many positive initiatives in recent
years on the destigmatization front. Senator Kirby's report on Mental Health
in Canada, “Out of the Shadows at Last”, truly did help bring the issue of
mental health move into the light. We are also witness to Canada’s first
national Mental Health Commission, which has taken on destigmatization of
mental health as one of its priorities. | think it is fair to say that, while stigma
of psychiatric issues clearly persists, we are gradually seeing some positive
changes in attitudes toward mental health.

This brings me to our first potential ‘pitfall’. Destigmatization initiatives often
focus on changing attitudes and then assuming such attitudinal change will
naturally lead to further improvements. Unfortunately, history has shown that
this is often not the case. Even with our initiatives at destigmatizing mental
health, the legacy of that stigma remains entrenched in our institutions and
programs. We often hear talk of destigmatization and giving increased
priority to mental health, yet when it comes to action that stigma just gets
embedded in a new way. It is essential that we broaden the discussion of
stigma as being far more than just an attitude.

MESSAGE FROM
THE PRESIDENT

Moving Beyond Stigmatization of Psychiatry

The recent Family Health Team funding model is probably the most poignant
example of this. By comparing the worth of one patient’s suffering to
another’s, the implications of the model go far deeper than funding and lay
bare the institutionalized stigma beneath the funding model. We're
increasingly seeing models of collaborative care throughout medicine that
have the potential to help our patients more comprehensively than ever
before, and on the surface at least these models acknowledge the
importance of mental health services. However, if the same model continues
to value the care of psychiatric patients 34% less than other patients, what
have we really changed? Perhaps not new wine in old bottles, but rather old
stigma in new models.

This leads to part of my presidential theme, of “Moving Beyond”
stigmatization of psychiatry and ensuring our efforts go beyond simply words
and attitudes, and actually change actions and practices.

Finally, “Folie Adieux” is of course a play on “Folie a Deux”, and is meant to
encourage a degree of self-reflection by reminding us that it usually takes
two to tango. While it would be easy for us to simply project blame externally
for the continued marginalization and entrenched effects of stigma on
psychiatry, | believe the reality is more complex. Certainly we have much
external resistance and many institutional barriers to overcome before our
patients achieve the parity they deserve, but if we are to succeed | am
equally certain we need to confront any of our own internalized stigmas
about psychiatry and how they affect our decisions and expectations. If we
undervalue the worth of what we do and complacently allow discriminatory
models to persist, and perhaps even facilitate them, are we not simply
playing our role in the ‘folie a deux’ and perpetuating the entrenched stigma
of psychiatry? For meaningful change, psychiatrists need to take an active
role in challenging and reversing such stigma wherever it exists, including at
times in ourselves.

Over the past year, as President-Elect of the OPA, | have been
tremendously encouraged by the response of members to the diverse areas
the OPA is working in. There is increasing awareness of the important and
relevant work the OPA is doing, both on behalf of Ontario psychiatrists and
psychiatric patients. For those of you who are OPA members, thank you for
supporting these initiatives, your colleagues, and your patients; if you have
not yet joined the OPA, | would encourage you to join the OPA and also
support the Coalition of Ontario Psychiatrists. For every psychiatrist who is
not an OPA member, we lose a degree of legitimacy in advocating for the
issues important to that psychiatrist. Any Association derives its strength
from its members, please help us advocate more strongly on your behalf.

With the many opportunities before us we have the chance to move beyond
attitude and push for change in action. | am honoured to have the chance to
serve as your President this coming year, and look forward to working with
you, OPA Council, and our partners, to ensure “Folie Adieux: Moving Beyond
Stigmatization of Psychiatry” does not remain just a set of words on paper,
but reflects a theme in action.

K. Sonu Gaind

2008 OPA President
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THE EDITOR

On behalf of myself and the staff at the OPA office, we welcome
the opportunity to work with the new President, Dr. Sonu Gaind,
focusing on this year’s theme “Folie Adieux: Moving Beyond
Stigmatization of Psychiatry.” We also welcome our new
Council members.

The Annual conference, held in February, was very successful
and it is always a pleasure to see old friends and meet new
colleagues. Dr. Roumen Milev has completed his term as the
Chair of the Continuing Education Committee. Our thanks to Dr.
Milev and the Committee for all their work over the last several
years. Dr. Paul Mulzer and Dr. Jon Davine will Co-Chair the next
Annual Conference in a new location - The King Edward Hotel in
Toronto. Plans are already underway so mark your calendar for
February 27th - 28th 2009 now and plan to attend.

We were not able to meet quorum for the Annual General
Meeting. Quorum has been set quite high at 10% of members to
begin the meeting. As our membership increases it becomes an
even greater challenge. Within this issue of Dialogue, we review
how we will proceed and we will be discussing throughout this
year strategies to attain quorum for the next AGM, with a move to
change the requisite number for subsequent years. If any
member is concerned about the issue as it is reviewed in this
newsletter, please contact either myself of Dr. Gaind to discuss
this in more detail.

In this issue of Dialogue there is an update on the funding model
for the Family Health Teams (FHTs). We continue to pursue this
important issue, for both financial reasons and because it
suggests a deeply embedded form of stigmatization as Dr. Gaind
articulates so well in the President’s message.

Although it has seemed at times that winter would never end, the
days are getting longer and the sun is shining a little stronger.
We hope you have a pleasant and well-deserved springtime. As
always, your comments, suggestions and ideas are welcome at
any time.

Jeune Hy{#.ﬁ_u@,

Editor
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Meet Your 2008 OPA Council

President: Dr. Sonu Gaind
President-Elect: Dr. Paul Mulzer
Past President: Dr. Richard O'Reilly
Secretary: Dr. Varinder Dua
Treasurer: Dr. Deborah Elliott

Council Members:

Dr. Doron Almagor Dr. Vinay Lodha
Dr. Gary Chaimowitz Dr. John Deadman
Dr. Alison Freeland Dr. Anne Hennessy
Dr. Sarah Jarmain Dr. Roumen Milev

Thank you to Outgoing Council

The OPA would like to recognize the following outgoing Council members for
their tireless efforts and contributions to the Ontario Psychiatric Association
as Council Member:

Dr. Susan Abbey
Dr. Leslie Buckley
Dr. Paul Sedge

Dr. Andrea Waddell
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Ontario Psychiatric Association
Council Meeting Agenda
Thursday, February 7th, 2008 - 1:00 - 4:00 pm
Toronto Marriott Eaton Centre Hotel, Carlton Room

1.0 Remarks form the President and Approval of 10 minutes R. O'Reilly
Agenda
2.0 Approval of Minutes of November 23rd, 2007 5 minutes All
3.0 Business Arising
3.1 President Theme 2008 Summary 3.1 S. Gaind
3.2 Election Results 30 minutes 3.2 R. O'Reilly
3.3 OPAAGM & Annual Report 3.3 R. O'Reilly
4.0 Treasurer’s Report
4.1 Year end and Budget 30 minutes 4.1 D. Elliott
5.0 Reports of Task Forces and Committees
5.1 Advocacy Committee 45 minutes 5.1 D. O'Reilly
5.2 Communications Committee 5.2 V. Dua
5.3 Continuing Education Committee 5.3 R. Milev
5.4 Finance/Audit Committee 5.4 D. Elliott
5.5 Member Services Committee 5.5 R. A. Hennessy

6.0 Standing Reports
6.1 CPA Reports

6.1.1 Directors 6.1.1
6.1.2 Council of Provinces 6.1.2 K. Anderson
6.1.3 Standing Committees 30 minutes
6.1.3.1 Education 6.1.3.1
6.1.3.2 Professional Standards & 6.1.3.2 R. Milev
Practice
6.1.3.3 Scientific & Research 6.1.3.3
6.2 OMA Section on Psychiatry 6.2 S. Abbey
6.3 Coalition 6.3 R. O'Reilly
6.4 Executive Director Report 6.4 J. Hylands
7.0 New Business 30 minutes
7.1 Incorporating for charitable status 7.1 R. O'Reilly
7.3 Dates for next Annual Conference 7.3 All

Ontario Psychiatric Association
Annual General Meeting Agenda

Saturday, February 9th, 2008 - 8:15 - 9:00 am
Toronto Marriott Eaton Centre Hotel, Salon C/D

1. Call to Order S. Gaind
2. Introducing of Guests S. Gaind
3. Approval of Agenda

4, Approval of Minutes of the February 24th, 2007 AGM

5. OPA President's Report S. Gaind
6. OPA Treasurer’'s Report D. Elliott
7. Appointment of Auditor

8. OPA President’s Address S. Gaind
9. Presentation of 2008 Budget D. Elliott
10. Election Results for 2008 Council S. Abbey
11. Other Business

12. Adjournment
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Family Health Teams Update

As you will recall from previous updates on the Family Health Team (FHT) issue, we have been
successful in having the Ontario Medical Association (OMA) formally adopt a policy seeking parity of
specialist remuneration in the FHT model. However, the current funding model of remunerating
psychiatric, paediatric, and geriatric services 34% less than internal medicine services remains in
place. The Ministry of Health and Long-Term Care (MOHLTC) seems content to leave this issue for
upcoming negotiations to resolve. In the meantime, the MOHLTC is continuing to attempt to recruit
psychiatrists in the existing discriminatory funding model.

It is clear that the MOHLTC will see any new psychiatrist recruitment into the model as a sign that the
existing model is acceptable, and this will only reduce any chance of successfully changing the
model. It seems equally clear that if psychiatrists continue to refuse to sign on to the model the
MOHLTC will have no choice but to eventually implement a parity-based model, especially now that
the OMA supports a model of parity.

The OPA, the OMA Section on Psychiatry, and the Coalition of Ontario Psychiatrists continue to
advise all Ontario psychiatrists to refuse to sign on to provide services to FHTs under the current
funding model, and OMA policy is now also supporting a moratorium on new specialist recruitment to
FHTs until the issue is resolved. In addition, we are trying to work with psychiatrists who had
previously signed on to deliver FHT services to develop ways for them to add their voices to the
demands for a parity-based model. If you are a psychiatrist who had already agreed to provide FHT
services, please contact the OPA at (905) 827-4659 or me directly at psych@rogers.com to discuss
how you can get involved.

Respectfully submitted,

K. Sonu Gaind
Tariff Chair, OMA Section on Psychiatry
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NEWS FROM THE OPA ARCHIVES - WE HAVE RECEIVED A BURSARY.

The OPA has been awarded a bursary from the Hewson and Griffen Bursaries for Archival Research.
This will enable us to hire a person studying in the archival field to help us organize, catalogue and
preserve the Association’s Archives and make them more accessible to members and people interested in
the history of psychiatry and mental health.

The OPA has a long and proud tradition among Canadian professional associations. It came into being as
the Ontario Neuropsychiatric Association on the 28th of April, 1920. With a name change to the present
Ontario Psychiatric Association in the 1950’s, it has continued ever since. It is unquestionably the olderst
psychiatric association in Canada; the Canadian Psychiatric Association was founded in 1951.

The OPA has been involved in every kind of professional issue. Although information and education have
been major concerns, it has worked closely with the OMA Section of Psychiatry and the Coalition of
Ontario Psychiatrists to protect your interests.

The old records and other documents that make up our archives contain an historic record of all the affairs
of the OPA from the first meeting at the Rockwood Hospital in Kingston. | have recently undertaken to go
through the archives and have them catalogued. The work | have done so far indicates that they are a
very valuable part of our history and should be accessible to the membership and to researchers and
others interested in this and other professional organizations.

We are proposing to set up the archives with stacks and a small reading area. We are looking for
assistance in the cataloguing and maintainence of the archival centre. | am asking that any members who
have an interest in such matters give me a call or an email as we are going to need all the help we can
get. | would like to form an “Archives Committee” to oversee this work. The OPA is also seeking to have a
foundation with charitable status so at that time we will need donations as well.

Also we ask all members, especially older members who have been on Council or Executive positions to
see if you could make donations of any kind, as some of our records are fragmentary or incomplete.
Please don’t throw any OPA papers out before you contact me. | will be contacting older members to see
if they have copies of minutes, reports etc. which may be used to complete our files.

Please get in touch with me or Sheryl Keenan at the OPA office if you can help in any way.
John Deadman deadmanj@mcmaster.ca
Sheryl Keenan  opa@bellnet.ca
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Call to Reduce Psychiatric Wait Times - Email your MPP Now!

At the Ontario Psychiatric Association Council Meeting of February 9, 2008 it was agreed by Council
that the OPA would support the Psychiatric Wail Times Campaign of the Schizophrenia Society of
Ontario. Please do what you can to support this worthwhile campaign. Accessibility to mental health
services in an appropriate time frame will be of benefit to our patients. This Campaign is consistent
with the guidelines produced by the Canadian Psychiatric Association.

Leading up to the Ontario Election last fall, the Schizophrenia Society of Ontario (SSO) launched its
Psychiatric Wait Times campaign calling on the Ontario government to improve access to mental
health care by reducing psychiatric wait times.

Immediately following the election, the Liberal Government announced the addition of emergency
room wait times to its overall wait time strategy.

Emergency room wait times are an important component of improving wait times for psychiatric care
are treatment.

SSO is continuing to call on the Ontario Government to improve access to psychiatric care and
treatment.

You can help with this important initiative!

To send an email to your MPP Copy and paste the following link into your browser:
http://www.advocacyonline.net/cms/cmsloader?WfJVLp&view=521,81,2644,0,-html and tell him or her
that psychiatric care and treatment need to be included as a priority in the government’'s Wait Time
Strategy. Copies of your email will be sent to Premier Dalton McGuinty, Health Minister George
Smitherman, and Finance Minister Dwight Duncan.

It only takes a couple of minutes and it's easy to do.
For more information on SSO’s Psychiatric Wait Times campaign visit www.schizophrenia.on.ca.
Please feel free to circulate this Call to Action broadly and encourage others to email their MPP.

Thank you for supporting SSO'’s call for Psychiatric Wait Times in Ontario. Contact the Schizophrenia
Society of Ontario at 416-449-6830 or at sso@schizophrenia.on.ca
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The OPA Congratulates Dr. Koka on receiving the
Ontario Medal for Good Citizenship

Kﬁ% Rick Bartolucci, m.pr/peputE sudbury

o= Thews release

For Immediate Release January 28, 2008

DR. RAYUDU KOKA RECEIVES ONTARIO MEDAL FOR GOOD CITIZENSHIP
“l am proud that the province is recognizing this outstanding member of our community,” says Bartolucci.

Sudbury - Local psychiatrist and community leader Dr. Rayudu Koka is one of thirteen Ontarians who will be honoured
with the Ontario Medical for Good Citizenship at a ceremony at Queen’s Park on January 31 for his outstanding
contribution to his community.

Specifically, Dr. Koka is being honoured for establishing local mental health clinics throughout the North, including First
Nations communities.

“Dr. Koka’s contribution to our community is immeasurable,” says Bartolucci. “He is an exemplary ambassador for
Sudbury, and an example of excellence to which we would all do well to aspire. He is a tireless, effective worker and
deserves to be recognized for his selfless contributions to Sudbury and the North”.

“Dr. Koka is truly an outstanding advocate for our community and its fundamental needs. He is most deserving of this
award and | congratulate him,” says longtime friend Gerry Lougheed Jr.

Honourable David C. Onley, Lieutenant Governor of Ontario, will be presenting the awards at the Queen’s Park ceremony.
The awards serve to recognize the outstanding achievements and contributions to our province and beyond.

“Dr. Koka continues to define himself as a great Sudburian with passion and a zest for life which is truly remarkable,” says
Meho Halimich President of the Sudbury Multicultural and Folk Art Association”.

“There is no person more deserving for the Ontario Medal of Good Citizenship than Dr. Rayudu Koka. Dr. Koka is an
honourable, humble and extremely strong advocate who works tirelessly for the medical and police professions while
espousing the importance of multiculturalism and racial harmony in a diverse Ontario,” says lan Davidson City of Greater
Sudbury Chief of Police.

“I am very pleased to receive the recognition of my community through this award. It is an honour and a privilege to be
highlighted by the Province for work that | believe to be fundamental to a growing society,” says Dr. Koka.

“I know | speak for our community when | say this is a proud moment for Sudbury,” concludes Bartolucci. “To Dr. Koka |
say, thank you for all you do. You are an inspiration to us all.”

Contact:
Rick Bartolucci
675-1914
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Report from the Co-Chair of the Continuing Education
Committee

As President-Elect of the OPA and Co-Chair of our Continuing Education Committee I'm delighted to
welcome Dr. Jon Davine as Co-Chair to our planning committee. We are delighted with our good
fortune to procure a great venue, The King Edward Hotel, and our goal; to present first class CME in
a stimulating environment that will promote networking and discussion.

Of course, being in the heart of an exciting city like Toronto accords rich opportunities for top-notch
entertainment venues. For those who were fortunate to attend our conference this year you will be
able to attest to the high quality speakers and exciting and thought-provoking topics provided. I'm
very appreciative of the leadership Dr. Milev has provided to our past conferences and I'm thrilled
abut this opportunity to build on his accomplishment by hosting yet another world class CME event!

Mark your calendars and join us for what promises to be our best conference yet!
Paul Mulzer

Co-Chair
Continuing Education Committee

Mark Your Calendars!
OPA 89th Annual Conference!

February 27th & 28th, 2009
Great new location:
Le Méridien King Edward
37 King Street East - Toronto, Ontario

OPA Psychotherapy Section’s 2008 Fall Conference!

Saturday, November 1, 2008
Featuring Dr. Bruce Fink
Speaking on Lacanian Theory

Registration will be limited...look for the brochure and registration in the mail!
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Ontario Psychiatric Association Recognizes Excellence...

The T.A. Sweet Award

Presented to Mr. Michael Bay at the OPA Annual Dinner.

The T. A. Sweet Award is presented annually to individuals who have made a major contribution to the
understanding of mental illness and its impact on individuals in society.

The OPA is delighted to announce this year’s recipient was Mr. Michael Bay.

Mr. Michael Bay practices health law and is an educator, lecturer and consultant in the fields of
mental health, consent, capacity and health privacy law. Engaged in the review of community
treatment order legislation he established Ontario’s Consent and Capacity Board, serving as its Chair
and CEO. He was previously the Director of the province’s Mental Health Law Education Project,
consultant to the Ministry of Health, Chair of the Psychiatric Review Board (Toronto West), mental
health counsel to the Ministry of Health, and Executive Assistant to the Minister of Health.

The OPA was pleased to recognize Mr. Bay at the OPA Annual Conference held this past February.
We applaud Mr. Bay for all his work in the area of mental health.

The Dr. Ann Thomas Award

The OPA Annual Dr. Ann Thomas Award was presented at this year’s Annual Conference held this
past February.

The Dr. Ann Thomas Award was developed to honour Dr. Thomas for all of her efforts over a six year
period in planning the OPA Annual Conference.

Congratulations to this year’s winners:

Nicole Kozloff awarded the Dr. Ann Thomas Award for Best Resident Poster Presentation
Anne Marie O’Brien awarded the Dr. Ann Thomas Award for Best Poster Presentation
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The OPA would like to acknowledge and thank our sponsors and
exhibitors for their support for the
OPA Annual Conference

Major Sponsors
Janssen-Ortho Inc.
Shire Biochem Inc.

Sponsors
AstraZeneca Canada Inc.
Eli Lily Canada Inc.
Lundbeck Canada

Exhibitors
Biovail Pharmaceuticals Canada
Canadian Psychiatric Association
Caversham Booksellers
Diane A. Gagné Financial Services
Genpharm Inc.
MindCare Centres Ottawa
Northeast Mental Health Centre
Prestwick Pharmaceuticals
Schizophrenia Society of Ontario
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OPA Collegiality

Dr. Keith Anderson OPA President-Elect Dr. Paul Mulzer
Dr. Anne Hennessy & spouse Sharon Mulzer

Dr. Lou Faucher

OPA Council member OPA President- Dr. Sonu Gaind
Dr. John Deadman CPA President- Dr. Peter White
with wife and friends
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OPA Past President- T.A. Sweet Award Recipient
Dr. Richard O'Reilly Mr. Michael Bay & family
CPA President-

Dr. Peter White

Dr. Robert Buckingham
Dr. Susan Abbey
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Ontario Psychiatric Association
Council Meeting
AGENDA

Date: Saturday February 9th, 2008
Time: 12:00 - 1:30 P.M.
Location: Toronto Marriott Eaton Centre Hotel 525 Bay St.

ltem Responsibility
1. Remarks from the President - Approval of Agenda S. Gaind
2. Introduction of 2008 Council Members S. Gaind
3. Org Chart / Committee Membership for 2008 All
4. Finalize meeting dates for 2008 All
5. 2008 Annual Meeting update
6. Other Business
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Report from Meeting Scheduled as the Annual General Meeting
Lack of Quorum
Saturday, February 9th, 2008
Toronto Marriott Eaton Centre Hotel

Dr. O'Reilly, OPA President, noted the there were insufficient members to constitute a quorum. The Bylaws
state that Quorum shall be 10% of Members at the beginning of the meeting and the meeting may continue
even though members leaving may reduce the number to less than quorum.

Dr. O’Reilly recommended to the membership that we proceed with the meeting to share information and ask
those present to indicate their opinion / vote on motions. Although this would not be legally binding, it would
assist in communication, transparency and assist to guide the Executive and Council on decisions.

We would also communicate to the membership through Dialogue. It was noted that the issue of requiring 10%
of members present at the start of the meeting for quorum becomes increasingly challenging as the
membership numbers increase. There was no objection from those present to proceeding as recommended.
Dr. O'Reilly asked for changes or additions to the agenda. The agenda was accepted without change.

The following is a summary of what transpired during the meeting and is included here to ensure we are acting
is a responsible manner by communicating to the membership issues that would have been included in a
legally constituted Annual General Meeting.

Important message to all OPA members - in order to meet legal obligations under the Ontario Business
Corporations Act we will be distributing a proxy form that includes the motions for the Annual General
Meeting. We will ask all members to email of fax their form back to the OPA office. We will also provide
notice of a specific date and time when any member may call into a telephone conference line to ask
guestions or note concerns.

1. Dr. P. White, President of the Canadian Psychiatric Association addressed the members in

attendance.
Dr. White noted that Ontario can play an active role in leading initiatives given its size and numbers.
Over half of Canadian psychiatrists live in Ontario. He encouraged Ontario of continue to act in this
capacity as the CPA and provincial psychiatric associations strive to become more politically influential in
policy decisions. Dr. White encouraged Ontario psychiatrists to join the Coalition of Ontario Psychiatrists
as another opportunity to increase political influence among psychiatrists. He went on to congratulate
several Ontario psychiatrists who have won awards over the past year. Dr. White also congratulated Dr.
Susan Abbey on being elected for CPA president elect. Dr. White concluded his address by giving a brief
overview of the work undertaken over the past year by the CPA.

2. Approval of Minutes of the February 24th, 2007 Annual General Meeting

Motion to accept the February 24th, 2007 minutes as distributed.
Moved by Dr. Mulzer.

Second by Dr. Faucher.

Motion Accepted by those present. No objections.

3. OPA President’s Report

Dr. Richard O’Reilly, President reported to the membership. Dr. O’'Reilly stated that it had been a busy year. He
thanked Dr. Sonu Gaind, incoming president, for his work, especially related to the Family Health Team
compensation. He thanked Council and commented on the exceptional Council we have. In order to have a
clear and united presence, Dr. O'Reilly emphasized the need to encourage our colleagues to join the OPA and
the Coalition. The complete President’s report was included in the Annual Report.
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4. OPA Treasurer’s Report

Dr. Deborah Elliott, Treasurer, reported that we stayed within operating funds. Methods to increase revenue
and reduce operating expenses continue to be examined. While we are financially stable, the reserves are not
where they should be and should be increased over time. There was no request for a fee increase. The
Treasurer report and audited financial statements were distributed/included with the Annual Report.

Motion to accept the 2007 audited financial statements and OPA Treasurer’s Report as distributed.
Moved by Dr. Elliott

Seconded by Dr. S. Jarmain

Motion accepted by those present. No objections.

5. Appointment of Auditor

Motion to reappoint Charles Havill Chartered Accountants as accountant for the OPA for 2008.
Moved by Dr. Elliott

Seconded by Dr. R. Milev.

Motion accepted as presented. No objections.

6. Presentation of 2008 Budget

At the conclusion of the 2007 Treasurer’s Report, Deborah Elliott invited OPA members to review the 2008
OPA Budget. Dr. Elliott brought to the attention of the membership two changes in the budget. The first was a
partial reinstatement of honorarium for Council to attend full day meetings. This had been suspended when we
were in significant financial difficulty. The second was an increase in management fees.

Motion to accept the 2008 OPA Budget as distributed.
Moved by Dr. R. Milev.

Seconded by Dr. J. Deadman.

Motion accepted by those present. No objections.

7. Elections Results for 2008 Council

Dr. Abbey, Chair of the Nominations Committee presented the slate for Executive and Council for 2008. The
results were included tn the Annual Report. She announced that the President-Elect was Dr. Paul Mulzer.

Motion to accept the election results as stated for the 2008 council.
Moved by Dr. S. Abbey.

Seconded by Dr. A. Hennessy.

Motion was accepted by those present. No objections.

8. Incoming President’s Address

Dr. Richard O’Reilly presented Dr. Karadeep Sonu Gaind with the Presidential chain of office and gavel. Dr.
Gaind addressed the membership. He began by thanking Dr. O'Reilly for his outstanding contributions in his
term of office as President. He also thanked the Continuing Education Committee and the OPA staff for the
well-organized conference. Dr. Gaind announced his presidential theme.

Folie Adieux: Moving Beyond Stigmatization of Psychiatry

He noted that education and awareness of stigma was not enough to bring about change, and that we must
address many issues around stigma that have been institutionalized and that even we may have internalized.
Also, we must ensure that we go beyond ideas to real actions.

9. Other Business

Dr. O'Reilly thanked the Executive and Council. He noted that in his capacity as Past President he would be
overseeing the nominations committee. Dr. O'Reilly thanked the membership and wished the group a
wonderful day at the OPA conference. The meeting was declared adjourned.
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6 Seroquel XR >

Prescribing Summary |
(& Potient Selection Criteria

SERDOUEL ¥R (guefiopine) &5 mdicared for the monogement of the manifestofions of

sthizophrania. Geriatrics (> 85 years of oge): SERDGUEL X is not indicated in eldesty patients

with demensio. Pediairics (< 18 years of oge:; The sdfety and efficocy of SERODLEL XK hove

nat bean estoblzhad.

SEEI]ﬂaIJEIHEH:imm indicated th o ke this
{quatiapine) & contidicated in patients with o ypersersifivty o

medition cr any of its mgredients,

ial :
?memnm be mivised b0 aotify thelr physicion # they become: pregaant

or Inend %o become piegnont duriag Sealment with EL R The sofety ond efficacy of
SEROQUIEL YR deeing mnﬂmmuurmwumﬂm SERDDUEL IR shouid

ouy e vsad during pragnancy if e exepactod benafits jusiy tha pontiolieks Women: T U
daﬂmthhhh fiagine b5 excruted info baron mik & unknown. Whoemen who o
shoulf be thM&ﬁwhﬁemhumm}iﬂ.mkﬂm

- The safety and efficacy of SEROCUEL XR hove not bean esiblished. Geriatrics (= 65 yoars

) The: number of pafiants. =65 years of nge exposed to SERDOAEL AR dwing clinival tricks
wns fimited {n=0%). Mean plosma clearance of qussioping was rduced by 30% to S0% In eMerdy
sﬂa:!sl.s.rwnnrpnﬁnrs.Inddﬁm,mﬂmhhhsmhthmlgmﬂ,:w
neryous system, ad codiovesculor dysfmctions, md moe e o comnmitun mediozfon,
cautton shaukd be sxsciad with e use of SEROQUEL ¥R in mmmrmmw
AHWINISTRATIONS, Use in Geritvic Petionts with Demenia: Orverall Hnrtdﬂr H:Irhrpim
ﬁmwmmmmaﬁ;
eoenpored o ploceb. bn hwo plocebo-comralied tricks with or Mh‘lﬁi
the incidence of martality wes 5.5% for SEUHHILhm‘udp:iﬂsmqmdh
phcebe-Ireated patients. SEROQUEL X is not indicated in eiderly patients with
ﬂym&ﬁmlﬂﬁmﬁwnndmﬁmmtﬂummumm
HmﬁmpmqrmnnEu{mmusadmﬁirundmmkyhakhrtrmﬂus,nmrltiﬂ
thesa with odvancad Alhemer's demantia, SERDUUEL YR aad oer onfipsychafic dgs shoul] be
vsnd cowfinusly in pafieats of i for ospisafion pesumonin,

(B sofety information
WARMINGS AND PRECALITIONS
Seriows Wornings ond Precoutions. Increased Martolity in
mmﬂ, ients with dementio treated with
are ot on risk of death compared fo ]
coatrolled frioks with vorious atypicol onf ics {modol durafion of 10 weeks)
inﬂmapuhmhndulllnl.ﬁiﬂimmhhmihdnqm
pofients, Although the causes of death weee varied rum:f Hhsummd
fo be eher cardiovesculor (e.g, heort oure, sudden doath) or ifeclious (e,
peveumanial in pature,
Generak Body Temperature Regulation: Dissuption of e body's ability to reduce com body
temperhee hos been offrbuted o onfipsychofic agents. Appromicte o= i odvised when
peesciting SEROGUEL ¥R for patiants wha wil be experiancing condiions which may contriliute
o on elewution of corm fempengiue, o0, exeking stonumsh, sposes f edreme heot,
caving concomitnt medicofion with ontichelimergic activity, oe being subinct to dehyduation.
Ace Withdrawal Symptoms: Aase withrowal symptons, such @ nousea, vomifing, ond
soenrin bove vesy rorety been described fter abmipt cessofion of abyplal oeffipeythotic dugs,
ncluding SEROCUEL XR. Groduel withdrowal is ndvisable. (ordiovasculer: Hypotension and
Symcope: A5 wilh other drugs ot hove high oo, odrenergic mecepior blocking activisy,
SEROCUEL X8 may induce orfhostatic bypokension, dizziness, and somefimes syncope, especuly

=

Eldeely Patients vl
d‘

during the ol dose fiifion pariod. In ploceborcontraled SEROAUEL XR. trick, there wos no  replacement

dffsanca in the cvarsa seacfion reporfing 1oba of syncapa in pofiants Bacted with SEROOUEL 1R
(0.3%, 3/951) compased o posients on placebo {0.3%, 1,/319). Sy teported in
1% (23,/2371) ol posiants freobed with SERDOUEL (queSiopine, mmlﬂmﬁm

compored with (% (0,/404) on plocebo, e 4% {2;'“51"?] on ot ool rlu;s
SEROOUER YR should be used witt caufion in poSiants with known corfiovesculor disease {e.g,,
hiskory of myocodial inboction or ischemic heort disease, heort foilur or conduction
aheoemaliies), ceeshoovnsculor disense, or ather condifions predisposng fo hypotersion (2.,

dehydierfion, hypoyolernin ond eatment with crshypertensve medications) (see OVERDOSAGE).
Choteteralcnd Trilyceride Eevations: n schizophrenia e s, SEROQUEL YR e
mmwmmm&mhmmn tercl ond trighyrarides of 4% ond 14%,
re fo decvezes from beseline in mean cholesterol ond highycerdes of 2%
o Eﬂh%w;mm Uncomeman coses of small elovifioes in samm
tighycerice: evels and ool cholesterol {predominantly LDL chofsstercl) hive been
during teatment with quesiopine in severnl chnical tiaks (see ADVERSE REACTIONS), Endocrine
and Mebabolisen: b wilhy some other anfipsychofics, yperglyeosmin, ond
dibeles. melis exncerbotion of peexkiing diohetes, dabetic ketooddosk, and
diabesic coma incuding some futcl cuses) in e oggregute huve been repared vy =0.01%
- <[)1%) diring the uss of SEROOUEL i feace, samelimes in patients with
o reporied hishory of hyp mmm[sﬂﬂWERSE REACTIONS, PastMorkat Advarse Dng
Renctions). Incresas in tood pucnse ond hyperglyoozmin, and occosional mparts of diobetes,
hirve been olbserved in cinical s with quefiopine (see ADVERSE REACTIONS, Abmomal
Hemiobogic and Clinicol Chemistry Findings). Assessment of the séofionship batween otypicd
anfipsychofic e ond gicose abaormabies is complicated by the possitiliny of on ensed
background rsk of dicbetes melitus in pofients with sthizophrenia and the incregsing incdence
of dicbebes mellis: in the genesal population. Grven tese confoundes, the rekafioesbip between
Euﬁwhnﬁmmmrglmmhuﬂmmmﬁdmﬁaw
tood. Howaves, epidemiologioal studies suggest on increased sk of gtment-smergent
hyperghycoamiz-elated odverss events in poients bemted with the otypiod onfipsychatic.
FrmmﬁasﬁmﬁfmbmmhwmmhﬁanManmﬂmﬂwﬂthﬂ
anfipsychefics are ot ovaloble. Aey pafient frected with ofypical onipsychatics should be
maoniored for sywptoms of hyperghyoenin iduding potsio, polysn, polyghagn, ond
ettty il ol Sk
hesting. I same cises
rasohed when the ?I!mﬁlidﬂmm hnmm%nrsmad
confimuation of antidnbatic fectmant despite discontinaoion of the suspact daig. Posiants with
fisk foctors for dobates melihes (ag,, family history of dichetes) wha ore sturting
mmmﬁ{ulmﬂmﬁwﬁﬁmmmﬂmﬂummmﬂmﬂn
beginning of teatment ond perindiaally duing retment. Pafients wih an estoblished diognesis
for  Of ciobetes melinus who ore started on ofypical anfipsychosics should be monitoeed regularly for
mmd[mmm fnemia: An elenfion of proactin kel was not
demonshrated in dinkce iids with L ¥R e compared with phaczbe. Inciensed mokcin
leveks with quefioping werm obesrved i of shodes. ds & common with compounds which
sfimulote prokachin mkeose, the odminishafion of queSioping sesled in on ieme in e
incidence of mammary recplasms in mis. The physidlogical difessnces betwean mbs ond
humans with regard o pmhdmmkathad!u{mimﬂdﬂmﬁmﬁmhm
neither clinicol nor epideminlogicl stdes howe shown on ossociofion between: chearic
odministfion of dgs that simulote peolocin releose, ond memmary tumourigeness. Thaue
culture esperiments, howeves, indicats that opproimatel one third of human beeast concers ore
prolocfin dependent in whe o foctor of potential § if prescripion of these dnags is
confomgioted in o pofiant with meviously braast comer, Penssible monifestiofions
associatnd with elevited proloctin levels om amenarten, goloctoriea, and menorfagia, In fe
m&ﬁmmﬂdﬁmmdﬁﬂﬂmmmﬂm
tompletion tomss the eeommeaded fange,
Hypothyroidism: In SEROGUEL ¥R cbnicol ks, 0.5% (4,/806) of pafients on SEROGUEL XR
compared 1o (% 0/262) on plcebo experianced decrased e yponine ond 27%
{21,/784) on SERDCUEL ¥R compored b 1.2% (3/256) on placebo experenced iemed
T5H; bowaver, mo pafieats expesienced o cambination of cinialy significnt decnsed free
i e increased TSH. Ho posients had events of hypothyeidism In cinicol mioks, on
averoge SEROQUEL was nssociated with about o 20% mean reduchion in Synoxin levels (bath
botcd and Free). Fortytwa percent of SERDOUEL bedted patiants showed of lest o 30°% redicfion
in fotul T, ond 7% showed f least o 50% reduction. Maimum reducion of frynoxine levets
genaaby oocurred caing the first two %o Four woeks of treatment with SEROGUEL Thesa
redutfions wem moinioined without odapiotion ar progression during longer ferm eatment,
Decsaases in T, wara not ossociated with systemofic chonges in TSH or diniol sigrs o symptoms
of hypothyraisn. Approsimolely 0.4% (12/7595) of pufents heoted with SEROCUEL
puperienced persttent mosmses in TSH, and 0.25% of pofients wer teated with fhycid
. Weigtt Gain: In strweak schizophrenia cinicd! finks, for paents
freeed with SERCGUEL XR mmeam wight gain wis 1.77 kg in=051) compmed to 219 kg
{n=414} in patiarts reoted with SEROOUEL For patients treoted with plocabo the mean weight
g ws 0.26 by {1=319). Gostrointestinal: Antiemetic Efect: orsissent with s dopomine
antogonist effacts, SERDOIUEL ¥R may hove an onfiemtic effect. Such am effect may mask signs
ﬁmummdmm,ummkmm¢MMMhm
fumas o infestingl obstuchon,  Hemetologic  Newirapenio:  Sever  nieutiopen
{05 x 10F/L) s besn uncommoniy seporfed in SEROGUEL dinicol mak. These wos no
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opporent dosz rekationship. Possible risk foctors for leucopenia ond/or neutropenia inchda pre-
eatsing kow whife: cell count (WBC) and history of drug induced bxopenia ond /o netropenia,
Cuefiopine shoud be discontinued in posients with o neuophil count <1.0 x 10°/L. These
cosients shou be observed for signs e symptoens of ifecion ond nestrophlcounts followed
(il they emceed 1.5 % 10'/1). (See AUVERSE REACTIONS, Mmormol Hematciogic and Chiicol
Umsth|rﬁlmaﬂchHhi;eihd'mmeﬂﬂ.gEurms] Hepatic: Hepatic Impoirment:
Rk 1 o i b et i b o bt
fic ciakn o duefiaping in pofients of severs hipatk
impuiment, Howaver, should divicol judgement deam trectment with SERDCUEL YR necessary,
the drug should be used with great coufion in patients with modesute: or sevese hepati
impimant (see DOSAGE AND ADMINISTRATION). Tramsaminase Elevatians: Asymptor,
tnsient ond reversible elvafions in wem Ensomingses (pimarty A0) ossodated with
SEROQUEL ¥R hove besn reported. The prapartions of pafints with fronsomingss elvttions of
=3 fimas the upper bmits of the nomal reference onge in o pool of fweek pocebo-contoled
schizophmenin rinls wes cppeoimately similar for both SERDQUEL YR ond placaba (1%), During
preenarkefing clnical fiaks, with SEROOUE s mesocinted with elevation of hepatic
tonsorinases, pemaiy ALL Within o dinkal b doiobese of 1892 SEROCUELsreated
schizophrenin pofients, with baselne ALT levels <80 (11, 5.3% (101,/1892) hod freiment-
emesgent ALT efevations o =120 U/, 1.5% (29,/1692) hod elevosions bo =200 111, nd
0.2% (3,/1872) hod elesations to 3400 1. Ko posients hed ein eaces of 800 /1.
Wore of the SERDOUEL-freoted pofients who hod ekevated tomsamingss voles monfested
chnkcal symptomatulogy associated with fiver impaimment. The mojoeity of Bonsomingse
elevirtions were seen during the first two manths of reatment. Most elewations wese tmnslant
(B0} while pafients confinusd on SEROGUEL theropy. OF the 107 SERDAUE-frapted pafiants
whesz enzyme lewels intreased o 120 (U1, 40 dsconfinued traatment while teir AT volues
ware stll misad. bn 114 SEROQUEL tsected potients whase bosafing ALT was 90 1L/, osly |
experienced o slevation b =400 W/ Precoubions shoukd be exercised when using
SE;EHEJ.“Emmm " hepatic discedes, npumnrswfmmm$w
Wi Y ugs, of if Beatmentemegent sgns of fic
imparment appece. For pafiets adnlmehmnumspwudinnﬂ
o steing SEROGUIEL YR, stondord cinical assessment, incloding measurement of mrﬁmmm
ek & tpeomenended. Periodic dinicl renssessiment with hrsaiminase Jevels i recommended
for such pofients, mmlmhmmdvmhpwmmdmmmdu
rswmsar T%Tsmﬁﬂr MmﬁﬁEMELR thesapy, ; o
Fﬁmf Heteakpiic wmrnhuparmiﬂ symptarm camplex
hos been mported in ossociofion wi thudﬂrruSEMHI The dliical
Wm&wﬂmmmmmnm mﬂ;!jmrd
cusanamic | {i of pressure, hochyeond, diaphaesks, ood o
Thlmw! Additional m tlude elmveied crafine phosphobinoss, myogioinurio
(hobdomyolysis) and oot renol mlnmmmmulfmmnnlnpmmmdemﬁv
cmes when e dinicol presestation indudes both serous medcdl Thess (eg
mﬁmm}ﬁmummmmlm nd
oymptoms. Other imparont considernfions in e diffesentiol diognosis indude centrol
ondichanerglc toudcity, heat shoke, drug Fever ond pimary central nervous syshem pathalagy,
The monogement WAYS shouk] mi.lblmuimn[ﬁmhm#mﬁlﬁm,
inchuding SERQOUEL X%, ond wther drugs not essenfiol o concumend thery, imtensive

mﬁmmmﬁnﬂhﬂmﬁrﬂmﬂmmﬁwmsm Drug-

poatikerns for which specific aatments o ovaloble, These is no ogpesenant
e e I .
i reafment TCONErY : ol rintoduction

therapy should be coreully considared. The pafient shauld be coefully monitorad sinca recierances
of M5 hove been reported. Tardive Dyskinesio (TD): Tordhve dyskinasia is o syndame of
potenialy imewersible, imolumiary, dyskinetic mavements that moy develop in pofients Beated
with anfipsythosic drgs, Mhaugh the prevdence of the syndrome appeces o be highest amang
fhe elderly, especiolly eldedy women, it i impossible fo rely upon esfimates fo predict which
putiants one fikaly fo develop the sydsame. The ik of developing T0 ond the kelhood that it
will hecome Teverstle ooe beliewed o increosa as the dunafian of Mectment ond the fofl
aurnulative: dase of onfipsychofc duugs odministered fo the patient incregse. Howsver, the
syndrome con dewslop, although much less commonly, ofter relosvely beef treciment perinds ot
bow dhrses, These & no lenown fraatment for estobiished msas of T0, chough fhe syndhome moy
peanit, parfiolly or compledaly, i enfipsycholic tmotment i withdown, AnSipsycholic pegiment,
gl bl sl o bbb i
iy pass U [Eotets. sym suppression
hmnhﬂmmﬁ%hﬂwn.m cosnfions,
SEROQUEL XR should ke preseribed in a manner that & most hhhmmhmmu
of TO. Cheonk onfipsychof; reatment should gensrdly be rsarved for paieats who oppear o
suffir from o cheanic Aness that i known to respond bo anfipspchatic drugs, ond for wham

oltemarive, equally effecive, but potertialy less hamful freotments am not owaloble of
appeoprinte. In parients who do requise chonic tectment, the smollest dose and the shertest
duration of aotment producing o safisfocory dinkal response should be sought. The need for
confinued freatmant should be reassessed periodically. I signs ond symptorms of T0 oppenrin o
MMSMELEW%M{M%M,MMF
iy requie ireatment wi prasance af the synchame, Sefzwres: In
contiolld cinicol ok with SEROQUEL XR, there wos o diffesenca in the incidence of sazures
in piﬁﬁtﬂ;ﬁ:hdwﬁhliﬂﬂﬂ{]ﬁ. ¥R i0.0%, 'I,.-""Jrﬂmllj ﬁd}u 0.9%, 3,-"31‘#&?111&159;
o5 with ather onfipsychofics, coution is ecomme feearfing pofi 0 history
saimsurmmdhinmsudmdwhhuhmdmﬂmwbﬂﬁﬂ
REMCTIONS). Potentiof Effect on Cognifive and Motor Performance: Somnclence wos o
commonly reportad adverse event in patients imeated with SEROQUIEL YR, especially during the
inifiol dlosa titvation period. Since SERDOUEL ¥R may couse sedofon and impair motor skil,
pafients should be coutioned hout performing aciies requiing mestol lesiness, such os
opercfing o mator vehicke o hezandous mockinary, unkl ey are recsonably cerin that
with SERDOUEL YR does not offect them odverscly Opbthalmologic Coforacks:
development of tbarnds was observed in assodiation with piulmdmhchut
oot o iy by it v
in pafients during treatmen, bet o cowsol

SERDGUEL 1se hos not been establiched The nihutthchm&umhq
hmmﬂﬂﬂﬂ.ﬂﬂmlﬂyﬂmmrﬂh& ot this fime.

sihwm]pmhwhﬂhuﬂarwﬁﬂmnfmm Sﬁﬂﬂlﬂ.}ll

b-month imlervals thereahter, ore recommended. If dinically
ussociated with SEROQUEL XR use are observed, disconfinuation of SEROQUEL R

dnwhcmﬁmi mehwsdﬂvdwmummmdmdu
inherent in schizophrenia, ond thus close supenision ond thicol monogement of
highsk. potients should occompany dug hemapy. Thess & litle axpadence with
SEROOUEL ¥R in pafients with renl impaimment, etept i o low (subsdinioal) single dase study
with SEROQUEL. SERDCUEL XR: shoukd s be usad with coution in pafients with known read
impalimest, especially during the inifial dasing period {zee DOSKBE AHD ADMINISTRATION).
ADYERSE REACTION SERIOLISHESS AND INCDEMCE
Commaonly Dbserved Advers: Events in Short-Term Placebo- Controlled Clinicol Tricks: Dun
neuse thempy with SEROQGUEL YR, the mast commanty olsamed odverse evants ossoinled wi
the e of SEROUEL YR (ncidence of at leest 5%, ond an Taddence af least 5% higher hon
that chsarved with plocebal were sedation, dry mouth, somecfonce, ond dzziess, Adverse
Events Associoted with Discortinuotion: I shorl-term, placebo-controllad trink, there wos
i differesce in b inckdence of odverse events nssocofed with discontinuation of SEROGUEL XR
{uefioping) or plocebo. Overoll, &.4% of SERDQUEL XP-egted patients discantinued freafmant
due fo odverse avants compared fo 7.5% of plocebofrented pofieats {see SUPPLEMENTAL
PRODUCT INFORMATION).

To esptt echvsee e

Astdeneca Conodo frc,

MissEsouga, Onfoo L4Y 1M

wwwmimzenscaon T1-9004330733 F 1-800-267-5743

IIHEMIIIE!J.HI NS — o
mberncfions: Ghen fe primary

SEROOUEL ¥ {quetiapine} should be used with caution in
ncéing drgs (see SUPFLEMENTAL PRODLICT INFORMATION).

(] Administration

Recommended Dose ond Dosage Adjustment: SEROOUEL YR (usfoping) shoud be
ndminishered once dialy, penerdlly in the evaning, The daly dose of SEROQUEL XR of the stort of
thestpy is 300 myg an Doy 1, 600 my on Day 2 ond up fo 800 my ofter Doy 2. The dose should
be adsted within the effactive dose range of 400 my o 800 my per doy, dapanding on the

m effects of quetipine,
with other cemtrally

diical respense and ofercility of the pafiest. In o confroled dinical frial, the frentment effect
mdﬁﬂanmm my doses of SEROGUEL ¥R wos mgmrlmlmmmmm
The safiety of corses above: 8O0 mg/day hos not been

Hagommended Inifol Desing Shedule

Doy | Doy 2 Aber Dy 2
Tncs oy dhring M my dllimg Lo 800 mg

Switching pafients from SERDQUEL tablets 1o SEROGUEL XR tablets: For moes comvenient
desing, patients who ove euerently being reated with dvided doses of SERDQUEL (quefiopine,
immedioge relesss formulafion) may be mmmsmmummmmmmm;
tose token once iy, Indivicual dosage odivstments may be mecessany. The néed for confnuing
putsting EPS medicotions should be reovduoted o5 SEROGUEL ¥R hos ot been
nssocinted with hectment-emengeat EPS cross the chnical dose sunge. Dosig Consideratians
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h&uﬂhﬁmﬂdmﬁ"
witty couion in the ekdeey, espet
ussmmmmmd
.5 ot ot
mmdfm:im

the inifcl dosing pesiod. Pfiesits wl! mild hap:f: [
the lwast avoilobls dose (Le,, S0 m,'doy) ﬁmﬂliﬂndm&s}mﬂbamad
d:iymmmnhdmrrq()d]yhm} those, depending on e clincol response and
mmhuﬂddm kawmmh , caion
sae WARNINGS AND PRECALITIONS, React). Méssed Dose: SEROQUEL 1R be
ke ot the soma time each duy. i o pevious doys dose hos been missed, administation should
be: msumed the nen doy of the pormol odminstmsics fime, Adiministration: SEROQUEL ¥R
inblets showld be swollowed whale and not split, chewed o cnshed. SERODUEL ¥R con be
odmintstared with or withot food,
SUPPLEMENTAL PRODUCT INFORMATION
ADVERSE RELCTIONS

T st i of s v, o o ot of ik o e, of bt v o et vt s vt o el
st v vt e ] et ereagont ool oy m—iﬁ_'qlhth-q s sser Cininl ol
lebvers Drog oo T et i it et o i o e of ket i e
wn-lﬂrmi:r:ﬂ e b o o, b s P B i i ik, iy, i b
hﬂ-mh'lﬂl el mmruqm Mﬂiﬂm h“m“ﬁ
prenarathe pancatay physcen wl
nﬁhmﬂnlthﬁﬁﬂﬂmhﬂﬂﬂluﬂhdﬂ_ﬁqﬂlﬂﬂﬂlﬂﬁql
R gt e P S of ¢ v ol conteale o, T s comsgmch i oppressirrdy 7.7 by,
T | ez et Enporie For o et 75 £ "TBSOAIL W Tovmted ki, Tl R Froem: 00 T ) gl e . g
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xitbudovegs rioatons v o ool s oo Pt g, T e o 665 e corebert i ot o e b pfi of
FROGEL i b, The b of EP5 cil ot e s s chve of TEROQEEL 15, b ommipbogic v (i
Pl B i o g i, scrvmm s o g o i o e s i pofonts aciridoned pmriopies Lrearmen
n-duqﬁ-h:- hnhni hhﬂmm 3 piscaineortlal rorotfengy v ik sra ke il o ks ol
oo 2 L5 (AL B da B rt:wnmm.m-u-mmndl_wk
EROQEL comymn i &6 i ploce | g d i it wilh o bzl el et
=150 1 L bwin e ol -mmdmilmﬂ snummunwmmmnmm
i placsbreicotal et | ikl bk e pi 19 poicee] arvdment ke S mineson of st e eTega et et
ot L VX, o oot et o b el o 25 4071, shownricorsn o et o oo of o it oL 50 17
1% i prlioat ] iy TRODE] ol 5 . oot ] iy el e il 2 5 - 13 0 10 e (1755 i s ] wily
SEROCUEL s 111% i phoolivbaste pfioen. M WARMPGS B0 IRECNTVINS, Mook | oo s of oo el i st
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days

to a therapeutic dose

With newe SEROQUEL XR, a therapeutic dose
of 600 mg/day can be reached by day 2' in
schizophrenia. SERCQUEL XR was generally
well-tolerated, with simple, once-a-day dosing
for you and your patients.”

MNew

6 Seroquel

XR

i

SEROOUEL ¥R™ i indicated for the management of the maniestations of schizephrenia.*

Tha most common edverse events in schizophrenia with incidences =5% and an incidence af least 5% highar than that abesrved with placsbo; sedation (13%), somnalence (12%), dry mouth
(12%], and dzziness (10%). Flease sae Product Monograph before prescribing.”

Increases in biood glucase and hypenglycemia, and oocesonal reports of diabetes have besn observed in dinical trals,”

Eye examinations are racommendad prior to, or shorily after indtiation of traatment, aad- a1 B-meath intervals thereafier. Caution shoud be used In the alderly and those with krown
hegatic of renal imgairment,”

Serious Warnings and Precautions. Increased Mortality in Elderly Patients with Dementia: Elderly patients with dementia treated with atypical antipsychotic drugs are at an
Increased risk of death compared to placebe. Analyses of thifieen placebo-controfled trials with various atypicel antipsychotics (modal duration of 10 weeks) in these patiants
showed a mean 1.6<fold increase in death rate in the drug-related patients. Althaugh the causes of death wera varied, most of the deaths appeared fo be either cardiovastular
[&.g., hoari failure, sudden death) or infectious (e.g,, preumonia) in natwre.’

T e Proddust Manogeaph for complete dosing recommendations.

1. Kali RS el Eflicacy and Toloeabiity of Onoe-Daly Exiended Releaze Custapine Fumansiz in Aoute Schisophienia & Rardomined, Double- Bind, Flapeto-Controliod Saudy. J Cin Pspefiiary 2007 S2.6632-42,
L SERDGUEL X |oustaine lumarete sdendad-relenss taliess) Product Menogmgh, Astalsneca Carada 'nc. Oclober 22, 2007

AstraZeneca%

EERCKMEL BR” and e Asyalenecs logn are irde-marks of the Asiraleneca group of companies i



